IR

@ Fd Testing Institute (GQT)
2017190305Z

GQI.
#1811

"ol B B i BN e R R



i A

L PHREEERNFRR ( TR “ KXk ") REIHNER~RRELEERE S
o (TRR b ™) MEEREN” RRELRERENY (TR 81 ") Rk
RRNNBEE, 2AEMTERMYE, IRERNNERAT, FNEREMAR
RN EMIATRHRE
2. RELE. FRAMEARET, SURK, FREARR (il Bih) * BE
SMNETRE", ALBEELN. REAXE (il &) 7, RNERIEE.
BAREAARENAR,

3. EHERREANERNRERR; REARR (ful. A BR, HRER
ATFEAEARBRNERFTALER,

4. EFZFERENNEREZBXERIIHEETRME, Kk (FiD. Ei) 15t
HESHRTBMAR,

5. MRRBMREERFN, N TRERFZBETAAREARRER ( Ful. &)

=, BHATRIHE,

—L

IPSSEXR TG0
B & 020-83390395 83655806 83187077
T &EB 020-83186957 83193967 83392709 31002536

BTHEEVESE 020-83354114 83398676 83183524 82022363

B EEE  020-83334528 82022335 83355302 82020817

ZTHEIVSE 020-82022358 83398701

FWIFALIE, 020-83179105 ( F{REH&ELR )

FEARIRHE 020-83186557 ( & B FE )

BRI, THTEBXABHE TVXIKTIR 1-25 ( A%), #R%. 511447
INHHEFX/\E_DEE 38 5 (49EF ), #84%: 510110

REHENEAES
M uEEriE, M3k www.gmark.com.cn



Ne $%2020-04-0991 0RO

TR B RGMAF 9T Guangzhou Quality Supervision and Testing Institute (GQT)

Page  lof 4 RIEFEIMR Y Test Report B 1 W O 4 W
TR —WEP 0 S CGEERMD EEHI |2020-04-21
Sample Name Disposable Mask (Non-medical) Production |____
[5E7d FEFI Date
‘Irademark Kanglihe e Eits |-——-
B /1% /%5 KN95 Lot No. oz
FRAAER H | ———
Type/Specification/Grade |——- Expiration [-——-
Date
Thyps |- HIEREIS |LC2004100YQ-1
Inspected |____ Contracl No
Entity
FTRAM | RSB IR A WA | ZIERE
Applicant Guangdong Shangvi Weav1ng Industry co., LTD Contract Applicant Test
Category
L ] EmEE |50
PR (1R M AR A A s Al
Manufacturer [Guangdong Shangyi Weaving Industry co.,LTD Sample 50Pcs
Quantity
HFEHL R |— G2 FEA |2020-01-24
Sampling |____ Sampling
Place Date
Hepe =N St e RS e
(hhigkeE) | BICRALER S
Sampling Wa . . Sample S
(égmpfir) Y Submit by applicant Bage
FESRIL  [IEH iz 1
Condition [Normal Completion 2020-04-30
of Sample Date

DRI |FAmiE 2R

Test As the requirements of test reference
Environment
‘ GB 2626-2006 (MPULETIFH & FWOLDEUR AR VT 3% )
IR A
Test GB 2626-2006 Respiratory protective equipment — Non-powered air-purifying particle respirator
Reference
Fis i B #5468 2626-2006FRiE (KN95) k.,
The test items meet the requirements of GB 2626-2006 (KN 95)
Mk it \
Test ;ii
Conclusion &
Beb R w&h %hiﬁﬁ
Report 1 3ot 5
&
Remarks
Ak i d ;t% /’I’\_/;'-f Tt
Approved by Ver]ﬁcd by % /\Q rll/\, Tested by \
(5133/2020. 04. 30)
Hbdibe 7T B KA R T X BRI ER 125 Bl ii%: 95B37DABEA405ESA

Address: No.l Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong, Anticounterfeiting Code: 95B37DABEA405E8A
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75
No.

e AR
Test Items

BUR S e
Filter
efficiency

Unit

AR R

Reference Requirement

iR
Test Results

F S s R A )
KN95: =95.0
Testing by sodium chloride particles

KN95:=95. 0

ARAEIERE

1#: 97.0 2#: 96.8
3#: 95.7  d#: 97.1
5#: 96.6  6#: 96.2
T#: 97.0 8#: 96.9
9#: 97.2 10#: 97.1

R I T AL I S
11#: 95.4 12#: 97.1
138: 95.4 14#: 95.7
15%: 95.9

Samples as received
1#: 97.0 2#: 96.8

3#: 95.7 4#: 97.1

5%: 96.6 6%: 96.2

T#: 97.0 8#: 96.9

9%: 97.2 10#: 97.1

Samples after temperature an
d humidity conditioning

11%: 95.4 12%: 97.1

13%: 95.4 14%: 95.7

15%: 95.9

BIF
Assess

it

Pass

W B 7
Breathing
resistance

Pa

BFANEE L 1S S I REAS K 350Pa,
SIESBE AR A A T-250Pa

The total inhalation resistance of
each sample should not be more than
350 Pa, and the total exhalation
resistance should not be more than
250 Pa.

ol ani vk

AL
1#: 113 2#: 105

R[S AL I S A
3#: 88 4#: 94

BRI -

ARALERF
1%: 106 2#: 107

IR JEFRALIE J5 B

3%: 91 4. 106

The total inhalation resista
nce:

Samples as received

1#: 113 2%: 105

Samples after temperature
and humidity conditioning
3%: 88 4#: 94

The total exhalation resista
nce:

Samples as received

1#: 106 28#: 107

Samples after temperature
and humidity conditioning

3#: 91 1#: 106

B

Pass

itk Y
Approved by T d\ ~

G

Mgk M HB X AHHE TV X ERIHKI-25

Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,

Verified by /—%}):; r;]’ K, Tested by

\ (5133/2020. 04. 30

B {h AFiH5%: 95B37DABEA405ESA

Anticounterfeiting Code: 0123456789 ABCDEF
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Page 30f 4 BE3mH*E 4 0m
LT M sk ﬁ'_‘i‘é*
w5 | mwms f ot fo o = % BT
i Reference Requirement Test Results
No. Test Items Unit Assess
3 PN =5 Fifi 77 AU B R S S s I AR AR | RAREREE S ki
Head harness HEEAEI0N, JFEE10s0hr Aoid, ARHHEL | 12: FF&trifEsisk Pass
T M B T 4 )
The head harness, buckle and IRIRE FAL I IS BE S
adjustment parts of each disposable 28: FFEiRAEELR
facepiece should not be slipped or Samples as received
broken aller bearing (he axial 1#: Meel Lhe requiremenls
pressure of 10N for 10 seconds.
Samples after temperature
and humidity conditioning
2#: Meet the requirements
4 [Fsi S HREET RIGH B MBI EN ARG, AR | ARAIERE S &1
Flammability Bakes nSRBREE, SR R A R I Gs 1%: fFotmildsk Pass
The components exposed to the flame 28 fratriEEEk
shall not burn after being removed
from the flame; if they are burnt, the |iBIE/ZT4LFR)SHE M
continued burning time should not 3 FFEREEER
exceed 5 seconds. 4%: FFEiRAEELR
Samples as received
1#: Meet the requirements
25: Meet the requirements
Samples after temperature
and humidity conditioning
3%: Meet the requirements
4%: Meet the requirements

_—

E%E
[Elirchs
5133/2020. 04. 30

1| PR Cf 2
Approved by ‘Ti d\- @-’\ Verified by /—%:\)‘//)’f’[;’\'

et v
Tested by \
(

Bifh A ifig: 95B37DABEA405ESA
Anticounterfeiting Code: 0123456789 ABCDEF

Hotb: ;MW EBX AR H T EBRB1-25
Address: No.l Zhujiang Road, Chaotian Industrial Area, Shilow, Panyu District, Guangzhou, Guangdong,
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(5133/2020. 04. 30

gk 1 T R i B MR T KR B -2 Bl £if%: 95B3TDABEA405ESA
Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,  Anticounterfeiting Code: 0123456789ABCDEF

———y
B i



